
F i n a l

General Sewer Plan

Prepared for

City of Blaine, Washington

September 2004

777 108th Ave. NE
Bellevue, WA 98404



Final General Sewer Plan
for the

City of Blaine, Washington

September 2004

Prepared By:

777 108th Ave. NE
Bellevue, WA 98404

Prepared in compliance with the Washington Department of Ecology
Requirements for General Sewer Plans, WAC 173-240-050.

Owner's Authorized Representative:

Mr. Steve Banham, P.E.
Public Works Director

City of Blaine, Washington
1200 Yew Avenue

Blaine, Washington 98230



 

NOVEMBER 2005 REVISION–GENERAL SEWER PLAN - CITY OF BLAINE, WASHINGTON I 
053220002  
i 

Contents 

This Table of Contents supersedes the September 2004 version of the Table of Contents. 
[...]
the hydraulic elements in the treatment facility. The hydraulic analysis begins at a water
surface datum elevation at the downstream end of the facility. The hydraulic calculations
proceed upstream from this datum elevation, one element at a time.

Modeling Results
A summary of the results of the hydraulic analysis is presented in the hydraulic profile of
the Blaine WWTP, shown in Figure 4-3. All WWTP unit processes were assumed to be in
service for the hydraulic analysis. The starting datum for the hydraulic profile is the mean
higher high water (MHHW) elevation of 4.2 feet.

Maximum Month
The Blaine WWTP is able to convey 1.3 mgd of wastewater, with all units in service, before
unit process effluent weirs become submerged. The effluent weirs for the secondary clari-
fiers are the first to be submerged. At 1.3 mgd, the velocity through the 8-inch flowmeter
assembly is 5.8 feet per second (fps). The detention time in the chlorine contact chamber is
37 minutes.

Peak Instantaneous Capacity
The total wastewater flow that can be conveyed through the existing WWTP infrastructure
is 3.0 mgd. At this flow, there is negligible freeboard with the existing unit processes, with
the water surface level at the top of most structure walls. All effluent weir assemblies are
submerged, and high velocities are noted within piping. The 8-inch flow meter assembly has
a velocity of 13.3 fps. The detention time within the chlorine contact chamber is 16 minutes,
which is below current design criteria. The treatment capacity of the WWTP would be
compromised at this influent flow.

The existing WWTP infrastructure can adequately convey the design peak instantaneous
influent flow of 2.4 mgd. For this condition, there is adequate freeboard within the basin
structures. The secondary clarifier effluent weir is the only submerged weir in the WWTP at
this level of flow.

4.3.2 Process Unit Capacity Assessment
A treatment plant process simulation of the Blaine WWTP was conducted, which consisted
of a mass balance for each WWTP unit process. The objective of this process analysis was to
verify the treatment capacity of the WWTP, which is based on established design criteria for
the respective unit processes, and the resulting effluent quality. The overall capacity of the



Figure 4-3
Blaine Wastewater Treatment Plant
Preliminary Hydraulic Profile

17
95

97
.S

P.
03

.0
4_

W
05

20
04

00
6S

E
A

_B
la

in
e 

P
re

lim
. H

yd
ra

ul
ic

 P
ro

fil
e.

ai
_5

/2
6/

04
_r

oy
-d

k

Weir=13.90

HEADWORKS

ROTATING BIOLOGICAL CONTACTOR

SECONDARY
CLARIFIERCHLORINE

CONTACT
CHAMBER

TOW=13.5

13.6

13.2

Weir
=11.92

Weir
=8.25

TOW
=10.5

WSL
MHHW

14.06

14.02

Influent Flow = 2.4mgd

Influent Flow = 1.3 mgd

LEGEND

WSL = Water Surface Level
MHHW = Mean High High Water
TOW = Top of Wall

*Minimum Energy Grade Required

14.3*

14.1*

RS

TOW=14.58

12.3

12.0
8.5

8.41

12.27

11.9

7.4

7.0

4.24

4.24



CHAPTER 4 WASTEWATER TREATMENT FACILITY AND OUTFALL

GENERAL SEWER PLAN – CITY OF BLAINE, WASHINGTON 4-10
CHAPTER 4.DOC/041620026

WWTP takes into account both the hydraulic and treatment capacity of the unit processes.
The basis on which capacity was calculated is the maximum month influent flow and loads.
The process analysis was conducted for maximum month values.

The analysis was performed using Pro2D (Professional Process Design), a steady-state
whole plant simulator that was developed by CH2M HILL to perform complete wastewater
treatment plant simulations and to calculate full-plant mass balances. Pro2D uses Microsoft
Excel as its computational engine, implemented as a series of worksheets in a Microsoft
Excel workbook.

The design criteria used for each unit process were established by various sources. The
criteria established by Ecology in its publication Criteria for Sewage Works Design (the
“Orange Book”) were the primary source. Other sources are cited as applicable and
included as references.

4.3.3 Summary of Existing Capacity
The overall capacity of the Blaine WWTP is established by the capacity of the single most
limiting unit process. Capacity may be limited by either treatment of conventional
pollutants (BOD and TSS) or treatment under various hydraulic loading conditions. The
WWTP has adequate hydraulic capacity for the conveyance of wastewater through its
infrastructure.

The aerobic digesters appear to be a limiting unit process for the solids load to the WWTP,
with a capacity of 1.05 mgd, 1,500 lbs BOD5/day, and 1,300 lbs TSS/day.  This is consistent
with previous evaluations completed for the Blaine WWTP (Terra Tech/KCM, Inc., 2000).
This design loading provides a 38 percent reduction in volatile solids, meeting the Class B
biosolid requirement. The WWTP currently does not meet the Class B Biosolids criteria with
the aerobic digester at times, as the influent loads can exceed the design criteria. However,
additional stabilization is provided at the sludge disposal site, but an additional cost to the
City is associated with this practice. It is anticipated that this practice can continue in the
near term, so the capacity of the WWTP is not limited by the aerobic digester.

The RBC unit process, as originally installed, and the secondary clarifiers limit the total
capacity of the treatment facility. Recently, however, the RBC has been modified by the City
to increase its capacity. Two RBC trains, with three shafts each, are utilized at the WWTP.
Two internal baffles within each train separated the shafts. The first baffle was removed,
allowing for two shafts to treat the influent flow and loads. This results in an increase in
capacity at the RBC unit process to 1.3 mgd; 2,250-lbs BOD/day (208 mg/L), and 2,642-lbs
TSS/day (244 mg/L). The first stage surface loading under this condition is 5.2-lbs
BOD/1000-ft2/day, with the total surface loading at 3.5-lbs BOD/1000-ft2/day.  The surface
loadings fall within published design criteria for RBCs (Grady, 1999; WEF/ASCE, 1998;
Metcalf & Eddy, 1991). The secondary clarifiers limit the maximum month flow to 0.92 mgd
and peak flow to 1.5 mgd given the surface overflow rate criteria established in the 1985
Ecology design guide for secondary clarifiers receiving RBC effluent (less than 700 gpd/ft2

for maximum month flow; less than 1,100 gpd/ft2 for peak hour flow). The clarifiers
typically operate within the design parameters, but the effluent TSS have exceeded the
limits on occasion. The shallow depth of the clarifiers (3.5-ft to 9-ft side water depth) appear
to limit sludge settling performance.



CHAPTER 4 WASTEWATER TREATMENT FACILITY AND OUTFALL

GENERAL SEWER PLAN – CITY OF BLAINE, WASHINGTON 4-11
CHAPTER 4.DOC/041620026

The overall process capacity is established by the overflow rate for the secondary clarifiers.
The maximum month capacity of the Blaine WWTP is 0.92 mgd, 1,782-lbs BOD/day (232
mg/L), and 1,656-lbs TSS/day (216 mg/L). The hydraulic capacity of the secondary
clarifiers proves to limit the capacity of the WWTP. The load associated with the hydraulic
capacity is based on 2002 maximum month concentrations (shown in Table 4-3). The
capacity of the aerobic digester to provide a Class B biosolid is exceeded with this influent
loading . This will result in an increase in solids disposal costs to the City, so it is not
recommended to exceed the capacity of the aerobic digester on a regular basis. The load
associated with the secondary clarifiers is well within the capacity of the RBCs (2,250-lbs
BOD/day and 2,642-lbs TSS/day), so additional modifications to the RBCs are not
recommended.

4.3.4 Short-Term Capacity Improvements
The on-site treatment improvements considered for the WWTP include alternatives for
upgrading existing unit processes and alternatives for split stream treatment. An alternative
for upgrading an existing unit process would entail completing the majority of the improve-
ments within an existing structure or facility. These improvements would be minimal, and
would not involve changing to a different unit process (i.e. going from a RBC to a SBC). The
constructibility of such modifications is a major issue, since the existing facilities cannot con-
vey and treat the majority of the influent flow and loads if a unit process is removed from
service for a significant amount of time. A split stream treatment alternative would include
a new unit process being installed at the WWTP site for treatment of a portion of the
influent wastewater.

Multiple on-site treatment alternatives to provide increased capacity or other improvements
were investigated in 2000 (TetraTech/KCM, 2000) and as part of this preliminary planning
process in this General Sewer Plan, including:

• Improvements to the Headworks
• Structural and process operation improvements to the RBCs
• Equalization basin utilization
• Secondary clarifier improvements
• Addition of effluent filtration
• Chlorine disinfection
• Aerobic digester improvements
• Solids handling operational changes
• Additional odor control

Cost-effectiveness is an important factor in evaluating improvements for the WWTP, due to
the future abandonment of the existing site. Any capital investment in the existing site may
deplete available funding for future construction. The City of Blaine Public Works Depart-
ment and WWTP operational staff have been very proactive in trying to improve the
performance of the WWTP. Multiple testing and performance evaluations have been
completed. There are additional performance evaluations, however, that can be completed
on site with minimal cost. It is recommended that the near-term capacity improvements
involve initial optimization of the facility and further investigation of potential modifica-
tions to facilities as part of the facility planning effort for the new WWTP. The following
testing and modifications are recommended for this initial step:



CHAPTER 4 WASTEWATER TREATMENT FACILITY AND OUTFALL

GENERAL SEWER PLAN – CITY OF BLAINE, WASHINGTON 4-12
CHAPTER 4.DOC/041620026

• Internal Baffle Modifications in RBC. As discussed previously, removing the baffle
between the first and second shaft in each RBC train increased the capacity of the
existing WWTP. This provides more surface area within the first stage of the RBC,
reducing the surface organic load to the shafts.

• Additional Effluent Filtration. Including an effluent filtration system prior to
disinfection will improve the TSS limitations currently existing in the secondary
clarifiers, allowing for an increase in influent load at the STP. Package type systems can
be evaluated and installed at the facility as required.

• Aerobic Digesters. The operational strategy for the aerobic digesters can be modified to
optimize their performance. The City should continue with the staged operation and
aerobic-anoxic operation currently practiced. Performance monitoring of any
operational practices or modifications will determine the optimal strategy for aerobic
digestion.

A prethickening step using an existing digester cell, or through the use of a pilot thickening
system can be completed. This will verify the performance attained when using a
prethickening operation. With a quantification of the capacity increase using a
prethickening step, and economic analysis with the current practice can be completed prior
to investing in a prethickening system. It may prove to be more cost effective to incur the
additional disposal charges for not meeting the 38 percent volatile suspended solids
reduction requirement at times.

With some interim operational strategies, unit process modifications, and performance
monitoring, there may appear to be opportunities to improve the WWTP with minimal
capital cost. With information gathered in this follow-up planning activity, the process
evaluations can be refined to determine the optimal capacity of the WWTP for the near term.

4.3.5 Outfall Alternatives and Recommendations
The capacity of the outfall is sufficient to handle future effluent flows for at least 20 years if
wastewater continues to be treated at a City-owned facility. With the exception of the large
hole identified in the October 2003 investigation, the existing outfall and diffuser are
structurally sound and in good condition, given the age of the structures.

The City will repair the damaged effluent outfall in July 2004, as a condition of its May 5,
2004 settlement to appeals brought before the PCHB. This repair work will include
replacement of approximately ten feet of pipe approximately 100 feet from the diffuser. It is
recommended that once the repair is complete, the City should collect detailed
measurements of dye concentration at the regulatory mixing zone boundaries for the outfall.
The City should also conduct dilution modeling to evaluate the dilution performance of the
outfall diffuser in its present condition and, if necessary, recommend conceptual diffuser
modifications to improve outfall dilution performance.



CHAPTER 4 WASTEWATER TREATMENT FACILITY AND OUTFALL

GENERAL SEWER PLAN – CITY OF BLAINE, WASHINGTON 4-13
CHAPTER 4.DOC/041620026

4.4 Future WWTP Expansion Alternatives
4.4.1 Background of Alternative Evaluation Process
When capacity expansion at the existing WWTP was halted because of the cultural resource
discovery, the City began to plan for potential future treatment options. Several memoranda
and reports were prepared describing treatment alternatives and their likely feasibility and
costs. Key documents resulting from this initial analysis included:

• Preliminary Alternatives Analysis: Wastewater Management Alternatives - City of Blaine
(Kennedy/Jenks Consultants, April 26, 2001)

• Draft Feasibility Study: Northwest Whatcom County Regional Wastewater Management
Program - Birch Bay Water and Sewer District and City of Blaine (Kennedy/Jenks
Consultants, April 27, 2001)

As a result of these evaluations, the City determined in 2001 that it would pursue a regional
treatment option, which would involve conveying Blaine’s wastewater south to the treat-
ment facilities of the Birch Bay Water and Sewer District (BBWSD). Although not the lowest-
cost option, this solution provided a number of benefits for both communities, including the
opportunity for significant use of reclaimed water at industrial facilities located at Cherry
Point. In addition, it was felt that a regional solution would have a high likelihood of obtain-
ing funding directly from Congress as well as from other sources. However, issues arose
with the agreement between the two agencies and funding did not materialize. Therefore, in
2002, the City decided to reopen the question of treatment alternatives in the context of an
update to its General Sewer Plan.

The nine alternatives evaluated in 2001 for future wastewater treatment were used as a
starting point for the General Sewer Plan alternative evaluation. These were augmented by
four additional alternatives suggested by City staff and citizens, resulting in 13 alternatives
that were carried into the initial analysis. The 13 alternatives are shown in Figure 4-4.  A
fourteenth alternative (a combination of two of the others) was suggested during the formal
evaluation process at a meeting of the Blaine CWAC. An evaluation of each alternative was
completed, using criteria and weighting factors developed by the CWAC.

Supporting the evaluation was technical information developed by CH2M HILL on each
alternative, along with budgetary capital cost and annual cost opinions. The following
section describes the alternative evaluation process.

4.4.2 Alternative Development
The evaluation of alternatives for Blaine’s future wastewater treatment was accomplished
through a structured decision process. The process used a set of decision criteria grouped
under five overall objectives for wastewater treatment. In order to ensure that the final
decision would represent the priorities of the City’s stakeholder groups, the CWAC was
formed to help guide criteria development, alternative screening, and decision-making on